2023 Annual Report for CFS Alert, Nunavut

In support of the
Nunavut Water Board Licence
No. SAC-ALT1929

March 2024

Prepared for:
Nunavut Water Board

Licensee:
RP Ops Group North
Department of National Defence

Prepared & Submitted by:

8 Wing Environmental Management,
8 Wing Trenton,

Department of National Defence

8AC-ALT1929-2023



31 March 2024

Nunavut Water Board
P.O.Box 119
Gjoa Haven, Nunavut, X0B 1J0

Attention: Manager of Licensing

Subject: 2023 Annual Report for CFS Alert, Nunavut

Please find enclosed a copy of the 2023 Annual Report to the Nunavut Water Board and
Executive Summary in English and Inuktitut for the following site:

1. Canadian Forces Station (CFS) Alert — 8AC-ALT1929 Type “A”
[...]
dissolved air flotation tanks.

Since a higher concentration of biomass can be maintained on the surface of the media without
having to increasing the mixed liquor concentration, MBBR plants are much more compact compared
to suspended growth activated sludge plants. The MBBR process also allows retaining the nitrifying
bacteria in the system more efficiently than the suspended growth activated sludge plants and can
withstand the effect of load variations and temperatures.

W
Vawla\v 4
NUNAMI Project Number: 144903393 A-14




Wastewater Treatment Option Analysis Report

CLARIFICATI

Influent

MBBR Tank With Media Retention

Floating Media Screens\ Float Sludge

Figure 6-2 MBBR Process Schematic

The MBBR is a flow-through process with no return activated sludge (RAS). Also, several
manufacturers offer a variety of plastic carrier media with a basic goal of offering a high surface area
per unit volume. This allows the maximum available surface area on which the microorganisms can
attach, grow, and proliferate, providing effective treatment. The tanks are partially filled with the media
and percentage of fill is project specific but typically ranges from 30% ~ 60%.

Some media attrition is expected during the operation of MBBR processes, and it is common to have
to replace a small amount of the carrier media on a regular basis due to breakdown or damage.

For clarification i.e., for solids-liquid separation downstream of the MBBR tanks, a Dissolved Air
Flotation (DAF) system can be used to achieve high effluent quality, however this may not be required
to meet the effluent BOD and TSS limits for this treatment application. The DAF system removes
suspended solids, fats, oils, greases, and non-soluble organics by dissolving air into water under
pressure whereby forming micro-air-bubbles which causes suspended materials to float to the surface
of a vessel to achieve liquid/solids separation. An alternative option would be to utilize a simple disk
filter to remove any solids that may fall off of the floating media, which would provide cost savings.
The floating material (sludge) will be collected and stored for further treatment such as dewatering.

Upstream screens are recommended to protect the MBBR unit from large solids entering the reactor
basin and damaging the media or aeration system or blocking the effluent media screens.

\ —
N-\%“— )

s

NUNAMI STAN Project Number: 144903393 A-15



Wastewater Treatment Option Analysis Report

6.3.2 Advantages and Disadvantages

Several relative advantages and disadvantages of the MBBR system are provided in Table 6-2 below.

Table 6-2 Advantages and Disadvantages of Option 2: MBBR System

Advantages Disadvantages
e Multiple available equipment suppliers e Tank maintenance can be a challenge
in North America. with plastic media.
e Media provides very large surface area e Tank requires constant aeration to
for attached biomass growth within tank maintain movement of media.
volume.

e Some attrition of media is expected,
¢ No requirement for return activated replacement media must be purchased.

sludge pumping. e DAF operation will require high level

operator

6.4 Sequencing Batch Reactor (SBR)
6.4.1 Technology Description

A Sequencing Batch Reactor (SBR) is a fill-and-draw, non-steady state activated sludge type
treatment system where the biological oxidation of organic matter, nitrification, other desired treatment
objectives and clarification (solid/liquid separation) are carried out in the same tank, typically in a
timed sequence. As such, the SBR process does not require any secondary clarifiers and in most
cases operates without primary clarification. Also, the SBR process does not require any return
activated sludge (RAS), or any internal mixed liquor recycle streams. In general, a typical treatment
cycle consists of filling the bioreactor with wastewater (FILL), aeration and/or mixing of the bioreactor
contents (i.e., mixed liquor or biomass) known as the REACT, followed by settling (SETTLE) of the
biomass. Aeration is provided by fine bubble diffusers and blowers.

W
AR
NUNAMI Project Number: 144903393 A-16



Wastewater Treatment Option Analysis Report

Influent wastewater

s
7 Fill .
Idle b React

\ /

Decant Settle

.

—

Treated wastewater

Figure 6-3 SBR Operation Cycle (Che Mid, E and Dua, V, 2018)

Treated effluent is then finally discharged via the decanter mechanism (DECANT). An IDLE stage
may follow during which waste activated sludge is discharged and the SBR tank time sequence is
adjusted prior to starting the cycle all over again. The activated sludge will be collected and
dewatered for landfill disposal.

Several variations of the SBR are available which includes the following variations:
- Continuous inflow and intermittent decant.
- Intermittent or Batch inflow and intermittent decant (also referred to as the true batch system)
- Continuous inflow and continuous decant (also referred to as the modified SBR or MSBR)

Ammonia removal is achieved during the REACT phase and via control of appropriate solids
residence time (SRT) in the system. While most SBRs can be designed to remove some phosphorus
biologically (depends on the raw wastewater characteristics), chemicals can be dosed into the tank at
end of the aeration cycle to precipitate phosphorus. The precipitation is wasted during the normal
sludge wasting process. The chemical complex increases the solids concentration in the bioreactor
and needs to be accounted in the design.

Upstream screens are recommended to protect the SBR unit from large debris. The screening will be
dewatered for landfill disposal.

N -
M ‘%‘.’)\
NUNAMI Project Number: 144903393 A-17



Wastewater Treatment Option Analysis Report

6.4.2

Advantages and Disadvantages

Several relative advantages and disadvantages of the SBR system are provided in Table 6-3 below.

Table 6-3 Advantages and Disadvantages of Option 3: SBR System

Advantages

Disadvantages

Simple operation due to automated
reactor sequencing.

All treatment steps are performed in a
single tank and secondary clarifiers are
not required.

There is no need for either internal or
return sludge recycle stream.

Less system complicity and easy
maintenance.

e Less available as a packaged vendor
system.

e Larger tankage required compared to
MBR and MBBR systems.

6.5

Technology Selection

Based on the technology description mentioned above and considering the operation situation in
Alert, a SBR packaged plant will be recommended due to its one tank operation, less complicity,
simple operation with fully automatic reactor sequencing and lower capital cost typically.

NUNAMI

Wy

N ‘}W)\

Project Number: 144903393 A-18




Wastewater Treatment Option Analysis Report

7 Packaged Treatment Plant Sizing

71 System Description

Upon working with a popular vendor Napier-Reid on system sizing and budgetary price, the SBR
treatment process will have the following process flow diagram:

[Collection System| - [Screening = [Equalization Tank| > [SBR| > [Ocean|

\Waste Sludge Dewatering > [Landfill

Pre-treatment: The wastewater is piped into a screw screen sitting on top of an influent EQ tank, the
screened water flows into the EQ tank by gravity. The screening will be dewatered and discharged in
a waste bin and be disposed to landfill.

The wastewater in the EQ tank is continuously pumped to an SBR reactor for biological conversions.
Treated water leaves the plant during decant period through the existing discharge pipe. The surplus
sludge is pumped into a sludge holding tank, and from there, it goes to a screw press to dewater.

The waste sludge will go through sludge digestion process and will be dewatered by a screw press
sitting on top of the sludge holding tank that is built next to the EQ tank. The dewatered sludge is at
about 20% of dry solid for hauling out to landfill. The filtrate flows back to the influent EQ tank by
gravity for further treatment.

All the tanks are covered and ventilated. The Screw Screen and the Screw Press will be in a 40 ft
container sitting on top of the Influent EQ tank and the Sludge Digester (sludge digestion process).
The vent gas from the SBR Reactor, the Influent EQ Tank & the Sludge Digester, and the container
will be treated by Activated Carbon for odor removal.

7.2 Key System Components

7.21 SBR Process Design Data

Table 7-1 SBR Process Design Criteria

F/M ratio 0.45 kg BOD/kg MLVSS/d
SV 120 ml/g

MLSS at TWL 2366 mg/I

MLSS at BWL 4051 mg/I

Waste sludge production 35 kg/d

W
AR
NUNAMI Project Number: 144903393 A-19



Wastewater Treatment Option Analysis Report

Sludge Retention Time 3.2 days
Hydraulic Retention Time AVG/PEAK 13.5/5.4 hrs.
TSS of WAS to the sludge holding tank 8.5 g/l
WAS flow to the sludge holding tank 4.4 m3/d
Total normal cycle time 4 hr.
Feed & react time 2 hr.
Settle time 1 hr.
Decant time 1 hr.
Total peak flow cycle time 3 hr.
Feed & react time 1.5 hr.
Settle time 0.75 hr.
Decant time 0.75 hr.
7.2.2 System Sizing

Screw screen: One Tubular screen press, GCP/C 200, 3.1m (L) x0.41 m (W) x 2.27 m (H), a
combined machine for screening aimed at separating the solid particles and compacting and
dewatering the solids extracted.

Influent EQ Tank: One Influent EQ Tank, 6.50 m (L) x 3.25 m(W) x 3.00 m(H) made of 304SS.
SBR Tank: One SBR tank, 6.50 m (L) x 2.60 m (W) x 3.50 m(H) made of 304SS.

Sludge Holding Tank: One sludge holding tank plus digester, 5.70m (L) x 3.25 m (W) x 3.00 m (H)
made of 304SS

Sludge Dewater: One Pre-thickening Screw press: 3.46 m (L) x 1.52 m (W) x 1.68m (H)
Odor Removal: Three Sets of order removal packages to treat the vent gas.

Blower Assemblies: Two SBR blower assemblies, one on duty and one for common standby for SBR
and the sludge holding tank, each with an airflow of 5 m3/min at 5.85 psi. Blowers are mounted on
individual steel bases with bolt holes for mounting on a concrete pad.

N -
M ‘/%'T)\
NUNAMI Project Number: 144903393 A-20



Wastewater Treatment Option Analysis Report

Control System:

e One Control panel, NEMA12, 120/1/60, providing monitoring and controls for all equipment in
SBR reactors and chemical dosing systems. The panels will be 120/1/60, c/w PLC, and 10
Modules, 21” IPC With HMI Software, UPS, selector.

e One NEMA-12 Power panel will be supplied for all motors of the system. The panels will be
575/3/60, c/w VFDs starters (blowers, pumps), etc. selector switches, and indicator on the
door.

7.2.3 Pre-engineered Buildings

Two pre-engineered buildings will be specified for the packaged plant, the building will be located on
top of concrete slab-on-grade foundations. The details of the building are listed below:

e Concrete foundations will be specifically sized for each building. Foundation sizing will
account for floor loads, pre-engineered building reactions and column/bracing anchorage.

¢ Building one: Non-classified 4.6 m(L) x 6 m (W) x 5.6 m (H) per-engineered steel structure
with moment resisting frames in the short direction and tension x-bracing in the other
direction.

e Building two: Classified 5.0 m (L) x 6m (W) x 5.6 m (H) per-engineered steel structure with
lateral systems as noted above.

W
AR
NUNAMI Project Number: 144903393 A-21



Wastewater Treatment Option Analysis Report

8 Electrical Design

8.1 System Description

The WWTP will require a new service line from the base to the new proposed WWTP site. The client is
requested to provide the existing peak/demand load of the generator and/or confirm the additional
capacity of existing generators to accommodate the proposed additional loads (115kW) of the new
WWTP facility below. If the existing generators do not have sufficient capacity to supply the additional
proposed loads, then a dedicated generator to supply the facility loads will need to be provided.

The loading and sizing calculation will be completed during schematic and detailed design stages based
on refined building area information and in accordance with estimated demands. 120/208V distribution
panels will likely be located in the facility adjacent to the concentration of the loads being served. During
further design, if coordination with process or mechanical teams determines larger electrical loads
require 600 volts, a step-up/step-down transformer shall be considered (depending on available
incoming service) to serve such loads with appropriate power.

The electrical loading and sizing are estimated based on preliminary building area in accordance with
CEC suggested demand factors, and available information from mechanical and process design teams
at this stage in the following table.

Table 8-1 Preliminary Electrical Load Estimates

120 m? Basic Building Load 3 kW
Process System 25 kW
Mechanical HVAC 80 kW
5% Other Misc. / Future Expansion 5.4 kW
Total Load (approx.) 115 kW

Currently, the calculations are based on 120/208V, 3-® service; if the information received from site
results to be different, the design will be refined and updated accordingly.

Lighting and other smaller electrical loads will be predominantly fed from 120V supply as well as small
miscellaneous mechanical equipment, and the rest of the heavier machines and process units will be
fed from 208V, 3-® supply. All communication systems power will be fed from 120V.

A new system ground will be achieved by interconnecting artificial ground electrodes formed by
copper clad ground rods or plates with continuous copper grounding conductor. All applicable pipes
will be provided with proper bonding connections.

8.2 Standby Power Supply

The new facility has process systems intended for continuous operations; as such, a full backup
power is required for critical loads as well as other basic building loads. CFS Alert is currently
equipped with two diesel power plants Bldg. 145 Main Power Plant and Building 146 Standby Power
Plant. Bldg. 145 is equipped with four (4) 950 kW Caterpillar prime generators, during peak loads
(approximately 1,000 kW) only two of the generators are required. Bild. 146 contains two (2) 1.8MW
Caterpillar prime generators. The main power plant has sufficient redundancy and can supply the

W

G
M ‘%‘.’)\
NUNAMI Project Number: 144903393 A-22



Wastewater Treatment Option Analysis Report

necessary power to operate the package WWTP. The combination of Building 145 and Building 146
allows for uninterrupted service. At this stage, it is assumed that the full load of the WWTP will be
provided with the existing power plant(s). Therefore, a dedicated facility backup generator is not
required.

8.3 Building Electrical Systems
8.3.1 Lighting and Lighting Control

The lighting systems shall be designed considering the light levels recommended by the llluminating
Engineering Society of North America (IESNA).

Fixtures will be chosen to suit an industrial operation and explosion proof devices throughout interior
and exterior spaces. Vandal resistance will be considered. High efficiency LED luminaires will be
specified throughout.

It is the design intent to provide lighting control by means of occupancy sensors for a majority of the
interior spaces, with selected lights to function as night lights to illuminate the areas at all times.

8.3.2 Emergency Lighting / Exit Signage

The emergency lighting system will be accomplished by using battery packs and double remote
heads with low voltage LED lamps. The battery packs and remote heads would be specified to suit
the environment.

AC light emitting diode (LED) type exit lights which conform to CAN/CSA-C860 will be used to provide
energy efficiency and to meet the proposed CSA/NBC standard. Exit lights will be self-powered style
with integral emergency batteries to reduce DC wiring requirements.

The exit signs specified will meet the National Building Code requirement that exit signs consist of a
green pictogram and a white or lighted tinted graphical symbol, commonly referred to as the “running

man-.
8.3.3 Fire Alarm System

As the project progresses into detailed design stages, coordination with the client shall be conducted